Regular Session (32nd Voting Session)
Mayor and City Council
February 24, 2026
Agenda

7:00 PM - February 24, 2026 - REGULAR SESSION -Council Chambers, 2nd floor, City Hall

I
I1.

I11.

IV.

VI

VIIL.

CALL TO ORDER
INVOCATION

PLEDGE TO THE FLAG
ANNOUNCEMENTS

A. Mayor William B. McIntire

B. A. Rules of Procedure — Effective November 18, 2025
B. Use of cell phones during meetings is restricted.
C. Allcorrespondence for distribution to Elected Officials should be provided to the City
Clerk and should include a copy for the City Clerk for inclusion in the official record.
D. Meeting Schedule:
1.  Tuesday, March 3, 2026 — State of the City at 7:00 a.m.
2. Tuesday, March 3, 2026 - Work Session at 4:00 p.m.
[...]
upgrades, finish improvements, and lighting updates on the main floor. The lower

level will receive restroom accessibility modifications, HVAC upgrades, and select wall
changes, while the unfinished upper level will be fully built out with new room layouts
and complete MEP systems. The project enhances accessibility, functionality, and
efficiency across all floors of the facility. Principal-in-Charge

Walnut Street Water Treatment Plant Expansion, Columbia Water Company,

PA. Designed the expansion of a historic treatment facility from 3.0 to 6.0 MGD,
including new raw water intake and pumping, chemical feed systems, flocculation and
sedimentation basins, upgraded filtration, and a creative offsite clearwell solution.
Provided architectural integration within a historic district, mechanical ventilation
improvements, electrical service upgrades, standby power planning, and SCADA
modernization. Experience included complex renovation within constrained conditions
and technical building requirements similar to laboratory environments. Architect

Ellwood Water Treatment Plant, Pennsylvania American Water, Wampum, PA. BH
designed, permitted, and provided construction services for a new 8 MGD WTP, with
expansion capacity to 16 MGD. Design included two buildings housing pretreatment
with contact time, pH adjustment, coagulation, flocculation, sedimentation, granular
activated carbon filtration, UV/oxidation and disinfection, sodium hypochlorite
disinfection, clearwell storage, conversion to chloramines, and high service pumping.
Wastewater clarifiers, thickener, and centrifuge dewatering of solids, as well as a plant-
wide SCADA system, new medium voltage power supply, and an emergency generator
were also provided. Architect

Public Administration Facility, Hanover Borough, PA. Completed evaluation and
renovation of an existing commercial office building to create a centralized municipal
administration center. Work included HVAC and electrical upgrades, reconfigured
office layouts, accessibility improvements, structural adjustments, security
enhancements, and finish upgrades. Provided multi-discipline coordination for a full
building conversion that supports modern municipal workflow needs. Experience
directly aligns with renovation, system modernization, and program-driven space
planning required for specialized facilities. Principal-in-Charge


rkraft
Text Box
9


Education:

Bachelor of Architecture,
University of Tennessee -
Knoxville

Registrations/
Certifications:
Registered Architect: PA

Years’ Experience:
33

Douglas W. Graby, AlA, LEED AP

Project Manager

Douglas Graby is an accomplished architect with over three decades of experience
designing and managing commercial and institutional projects for both public and
private clients. He has a strong track record of delivering innovative and sustainable
designs that meet the unique needs of his clients. Graby’s extensive portfolio includes
a wide range of projects, such as healthcare facilities, educational institutions,
corporate offices, and government buildings. His attention to detail, creativity, and
expertise in project management have earned him a reputation as a trusted and
reliable professional in the field. Graby holds a degree in Architecture from a leading
university and is a licensed architect in Pennsylvania.

Public Administration Facility, Hanover Borough, PA. Completed evaluation and
renovation of an existing commercial office building to create a centralized municipal
administration center. Work included HVAC and electrical upgrades, reconfigured
office layouts, accessibility improvements, structural adjustments, security
enhancements, and finish upgrades. Provided multi-discipline coordination for a full
building conversion that supports modern municipal workflow needs. Experience
directly aligns with renovation, system modernization, and program-driven space
planning required for specialized facilities. Project Manager

Water & Wastewater Administration Building Renovation, City of Hagerstown,
Hagerstown, MD. Buchart Horn (BH) is providing design services for the renovation of
the City of Hagerstown Wastewater Division’s three-level Administration Facility. Work
includes installation of a new elevator within an existing masonry shaft, safety system
upgrades, finish improvements, and lighting updates on the main floor. The lower

level will receive restroom accessibility modifications, HVAC upgrades, and select wall
changes, while the unfinished upper level will be fully built out with new room layouts
and complete MEP systems. The project enhances accessibility, functionality, and
efficiency across all floors of the facility. Project Manager/Architect

WWTP and Act 537 Planning, Borough of Lemoyne Municipal Authority, PA.Sewage
Facilities Planning (Act 537) preparation for collection system and WWTP BNR
upgrade. Developed multiple concept design alternatives with cost estimates, modeled
sewer system, and prepared report to submit to state DEP. Architect

Hebb Road Pump Station #33 Design, City of Hagerstown, Hagerstown, MD. BBuchart
Horn Inc. was tasked by the City of Hagerstown to undertake a comprehensive project
involving the replacement of Pump Station #9 (PS9) with the new Pump Station #33
(PS33), inclusive of an associated gravity sewer extension and forcemain piping.
Located at the intersection of Dual Highway and Day Road, PS9 had reached the end
of its useful life, boasting a buried steel enclosure configuration as a dry well/wet well
station and two dry pit horizontal pumps, each with a pump capacity of approximately
265 gpm. In light of the station’s existing limitations, a replacement was deemed
necessary, resulting in the construction of PS33 along Hebb Road, approximately
2,500 feet west of PS9. The project’s design parameters included accommodating an
average daily base flow of 90,000 gpd at the existing pump station and providing PS33
with a design average daily flow capacity of 504,000 gpd or 350 gpm, in compliance
with Maryland Department of the Environment (MDE) and the Ten State Standards

for wastewater design. Additionally, the project involved the construction of a gravity
sewer system, including a horizontal boring across Route 40 (Dual Highway), and a
parallel forcemain to connect with the existing gravity sewer along Dual Highway.
Architect

10



rkraft
Text Box
10


Arlan Hollinger
QA/QC; Architectural Support

Mr. Hollinger has more than 30 years of experience in architectural design including
participation in feasibility studies, schematic design, design development, and
construction documentation with a strong emphasis on construction documents. He
is able to manage and coordinate the activities of consultants and work closely and
coordinate with local officials to resolve issues. Mr. Hollinger has extensive experience
with coordinating the bidding process and construction administration, including job
meetings, submittal review, response to RFls, review/evaluation of potential change
orders, final inspections, and punch lists.

Public Administration Facility, Hanover Borough, PA. Completed evaluation and
renovation of an existing commercial office building to create a centralized municipal
administration center. Work included HVAC and electrical upgrades, reconfigured
office layouts, accessibility improvements, structural adjustments, security
enhancements, and finish upgrades. Provided multi-discipline coordination for a full
building conversion that supports modern municipal workflow needs. Experience
directly aligns with renovation, system modernization, and program-driven space
planning required for specialized facilities. Designer

Walnut Street Water Treatment Plant Expansion, Columbia Water Company,

PA. Designed the expansion of a historic treatment facility from 3.0 to 6.0 MGD,
including new raw water intake and pumping, chemical feed systems, flocculation and
sedimentation basins, upgraded filtration, and a creative offsite clearwell solution.
Provided architectural integration within a historic district, mechanical ventilation
improvements, electrical service upgrades, standby power planning, and SCADA
modernization. Experience included complex renovation within constrained conditions
and technical building requirements similar to laboratory environments. Designer

Ellwood Water Treatment Plant, Pennsylvania American Water, Wampum, PA. BH
designed, permitted, and provided construction services for a new 8 MGD WTP, with
expansion capacity to 16 MGD. Design included two buildings housing pretreatment
with contact time, pH adjustment, coagulation, flocculation, sedimentation, granular
activated carbon filtration, UV/oxidation and disinfection, sodium hypochlorite
disinfection, clearwell storage, conversion to chloramines, and high service pumping.
Wastewater clarifiers, thickener, and centrifuge dewatering of solids, as well as a plant-
wide SCADA system, new medium voltage power supply, and an emergency generator
were also provided. Designer

Hershey, West Shore, and Silver Spring Water Treatment Plant Disinfection
Improvements, PA American Water, Harrisburg, PA. BH provided design, bidding, and
construction phase services at PAWC'’s Hershey, Silver Spring, and West Shore water
treatment plants. Work at all three plants included demolition of the existing chlorine
gas facilities and replacement with bulk purchase sodium hypochlorite systems as well
as the installation of post-filter UV disinfection system to meet the LT2 regulations.

BH services included process design, electrical and instrumentation and control (1&C),
architectural, structural, mechanical, civil, geotechnical, and surveying. Architectural
Task Manager

New Castle Water Treatment Plant LT2 Improvements, PA American Water,

New Castle, PA. Architecture and engineering services to design, bid, and provide
construction phase services for the addition of ultraviolet light disinfection, a new
filter and backwash pumps, and a new motor control center and emergency generator
for the New Castle Water Treatment Plant. Designer

" o/l


rkraft
Text Box
11


Education:

Bachelor of Science

Civil Engineering

West Virginia Institute of
Technology

Registrations/
Certifications:

Professional Engineer: MD,
PA

Years’ Experience:
30

Eric N. Trembly, PE

Water/Wastewater Consulting; Water/VVastewater Engineering

Eric Trembly is a seasoned Civil Engineer with over three decades of leadership in
municipal and private-sector infrastructure design. Licensed in Pennsylvania and
Maryland, he combines deep technical acumen in water resources with strong project
management and client relationship skills. Mr. Trembly has successfully guided
teams through multimillion-dollar projects, delivering large-scale water and sewer
line extensions. His experience spans system upgrades, well redevelopment, and
cross-disciplinary coordination with owners, contractors, and regulatory agencies.

A recognized industry presenter and mentor, Mr. Trembly has led international
engineering initiatives and developed innovative modeling solutions using Python
and GIS integration. His approach blends technical expertise, business strategy, and
collaborative leadership to advance high-performance, resilient water infrastructure
systems.

Pump Station 13, City of Hagerstown, MD. BH was tasked by the City of Hagerstown
to undertake a comprehensive project involving the replacement of Pump Station #9
(PS 9) with the new Pump Station #33 (PS 33), inclusive of an associated gravity sewer
extension and forcemain piping. Located at the intersection of Dual Highway and Day
Road, PS 9 had reached the end of its useful life, boasting a buried steel enclosure
configuration as a dry well/wet well station and two dry pit horizontal pumps, each
with a pump capacity of approximately 265 gpm. In light of the station’s existing
limitations, a replacement was deemed necessary, resulting in the construction of

PS 33 along Hebb Road, approximately 2,500 feet west of PS9. The project’s design
parameters included accommodating an average daily flow of 90,000 gpd from the
existing pump station and providing PS 33 with a peak daily design flow capacity of
approximately 1.9 MGD or 1,370 gpm, in compliance with the Maryland Department
of the Environment (MDE) and the Ten State Standards for wastewater design.
Additionally, the project involved the construction of a gravity sewer system, including
a horizontal boring across Route 40 (Dual Highway), and a parallel forcemain to
connect with the existing gravity sewer along Dual Highway.

East York Pump Station Rehabilitation, Springettsbury Township, York, PA. BH
completed the design for the rehabilitation of the East York Pump Station, addressing
critical infrastructure needs and improving functionality for future maintenance. The
project included the replacement of existing valves, actuators, and lights, and the
design of a new bypass pumping arrangement to facilitate maintenance activities.
Specific tasks encompassed conducting a PA 1-call to identify utilities, updating

site mapping, and replacing all valves except two that were recently installed. The
design integrated bypass piping to allow the use of a portable pump with discharge
connections to existing upstream piping, as feasible. Additional improvements
included extending site paving, painting the fuel tank and exhaust piping, renovating a
closet into a small bathroom, and replumbing the pump seal water system to eliminate
booster pumps. Enhancements also involved replacing louver activators, reconfiguring
wet well exhaust systems, upgrading to LED lighting, installing new pipe restraints,
and preparing erosion and sediment control plans. BH oversaw the bidding process,
ensuring seamless project execution and alignment with client objectives.

Wastewater Treatment Plant Upgrades, Valley Forge Sewer Authority, Phoenixville,
PA. TThis project is related to the design for the replacement of the existing activated
carbon odor control system with a new engineered biofilter system. Engineer

12 | I I


rkraft
Text Box
12


Education:

Bachelor of Architecture,
The Pennsylvania State
University

Years’ Experience:
1

Michael Overdorff

Architectural Support

Michael Overdorff is an Architectural Project Designer at Buchart Horn, contributing
to a diverse range of public and private sector projects. He brings expertise in design
development, technical analysis, and project coordination, supporting clients in
municipal, institutional, and infrastructure improvements. With a keen eye for detail
and a collaborative approach, Michael helps deliver functional, well-executed design
solutions that align with client needs and regulatory requirements.

FCI Loretto Fence Replacement, Federal Bureau of Prisons-Grand Prairie, Loretto,
PA BH is providing A/E services for the perimeter fence replacement at FCl Loretto,
a low-security federal prison in Cambria County, PA. The existing fence, installed in
1988, has deteriorated, posing security risks. The project includes replacing 8,000
linear feet of fencing while maintaining the secure perimeter, designing a 16-zone
perimeter detection system, and ensuring compliance with all relevant codes and
FBOP guidelines. Additional upgrades include new sidewalks, interlocking vehicle
and pedestrian gates, anti-crash barriers, heated slabs, and rooftop security
enhancements. This multi-phase effort involves civil, structural, mechanical,
electrical, and fire protection engineering, with final construction documents to be
delivered within 210 days.Designer

Public Administration Facility, Hanover Borough, PA. Completed evaluation and
renovation of an existing commercial office building to create a centralized municipal
administration center. Work included HVAC and electrical upgrades, reconfigured
office layouts, accessibility improvements, structural adjustments, security
enhancements, and finish upgrades. Provided multi-discipline coordination for a full
building conversion that supports modern municipal workflow needs. Experience
directly aligns with renovation, system modernization, and program-driven space
planning required for specialized facilities. Project Design

Springettsbury Township Building Additions and Renovations, York, PA. BH
provided architectural design and engineering services to develop design documents
for renovations and additions to the existing Township Building, including Police
Department services. Electrical Engineer

Wyomissing Area School District Athletic Facility Design, Turf, Track & Court,

LLC, Hershey, PA. Provided architectural, structural, mechanical, and electrical
engineering services for the 3,600-square-foot Wyomissing Fieldhouse, featuring
team rooms, restrooms, storage, and concessions. Delivered construction
documents for public bidding, conducted code compliance analysis, and coordinated
utilities. Supported construction with contractor inquiries, shop drawing reviews,
and site visits to ensure design intent. Designer

New Headquarters Building, Northern York County Regional Police Department,
Dover, PA. As the lead design firm, BH performed a feasibility study and concept
design for the project. Based upon that study, BH has provided all the necessary
architectural and interior design as well as the structural, mechanical, electrical,
plumbing and site/civil engineering services for the project. This project has just
recently moved into construction. BH will be providing full time construction
representation and special inspection services at the request of NYCRPD. Designer

13 D ll


rkraft
Text Box
13


Benjamin A. Mikesell, PLA, PE

Civil Engineer

Since 1999, Mr. Mikesell has worked on a wide range of public and private
residential, commercial, and industrial projects. He has played a role in the site
development of thousands of new homes and multifamily units. In the public sector,
he has worked on the planning, feasibility, and construction of water treatment
facilities and distribution systems; sewer collection systems including pump stations;
flood studies and storm collection, treatment, and detention/retention systems.

He has also worked on public amenities including parks, trails, athletic facilities,

and schools. As a landscape architect and engineer, he brings a holistic approach to
design, fitting creative solutions into a pragmatic world.

Hebb Road Pump Station #33 Design, City of Hagerstown, Hagerstown, MD. BH was
tasked by the City of Hagerstown to undertake a comprehensive project involving
the replacement of Pump Station #9 (PS9) with the new Pump Station #33 (PS33),
inclusive of an associated gravity sewer extension and forcemain piping. Located at
the intersection of Dual Highway and Day Road, PS9 had reached the end of its useful
life, boasting a buried steel enclosure configuration as a dry well/wet well station
and two dry pit horizontal pumps, each with a pump capacity of approximately

265 gpm. In light of the station’s existing limitations, a replacement was deemed
necessary, resulting in the construction of PS33 along Hebb Road, approximately
2,500 feet west of PS9. The project’s design parameters included accommodating

an average daily base flow of 90,000 gpd at the existing pump station and providing
PS33 with a design average daily flow capacity of 504,000 gpd or 350 gpm, in
compliance with Maryland Department of the Environment (MDE) and the Ten State
Standards for wastewater design. Additionally, the project involved the construction
of a gravity sewer system, including a horizontal boring across Route 40 (Dual
Highway), and a parallel forcemain to connect with the existing gravity sewer along
Dual Highway.

Swallow Falls State Park Water and Wastewater Systems Upgrade and
Replacement, Maryland Environmental Service, Garrett County, MD. BH provided
design for complete upgrade and replacement of the water treatment and
distribution and wastewater collection and treatment systems for the park.

Hershey, West Shore, and Silver Spring Water Treatment Plant Disinfection
Improvements, PA American Water, Harrisburg, PA. BH provided design, bidding,
and construction phase services at PAWC's Hershey, Silver Spring, and West Shore
water treatment plants. Work at all three plants included demolition of the existing
chlorine gas facilities and replacement with bulk purchase sodium hypochlorite
systems as well as the installation of post-filter UV disinfection system to meet the
LT2 regulations. BH services included process design, electrical and instrumentation
and control (1&C), architectural, structural, mechanical, civil, geotechnical, and
surveying. Environmental Engineer.

New Castle Water Treatment Plant LT2 Improvements, PA American Water,
New Castle, PA. Architecture and engineering services to design, bid, and provide
construction phase services for the addition of ultraviolet light disinfection, a
new filter and backwash pumps, and a new motor control center and emergency
generator for the New Castle Water Treatment Plant. Environmental Engineer

14 I! lI


rkraft
Text Box
14


Vincent Wayne, PE

Civil Engineer

Mr. Wayne has more than 34 years of experience in the field of land development.
He is responsible for managing projects as well as coordinating design teams. His
abilities encompass all phases of land development, from conceptual design and
final plan through production of construction documents. Mr. Wayne’s experience
includes residential, commercial, and educational site designs. His site planning
experience includes designs for stormwater management, grading plans, erosion and
sedimentation control plans, and site layouts.

Walnut Street Water Treatment Plant Expansion, Columbia Water Company,

PA. Designed the expansion of a historic treatment facility from 3.0 to 6.0 MGD,
including new raw water intake and pumping, chemical feed systems, flocculation and
sedimentation basins, upgraded filtration, and a creative offsite clearwell solution.
Provided architectural integration within a historic district, mechanical ventilation
improvements, electrical service upgrades, standby power planning, and SCADA
modernization. Experience included complex renovation within constrained conditions
and technical building requirements similar to laboratory environments. Civil Engineer

Ellwood Water Treatment Plant, Pennsylvania American Water, Wampum, PA. BH

designed, permitted, and provided construction services for a new 8 MGD WTP, with
Education: expansion capacity to 16 MGD. Design included two buildings housing pretreatment
Bachelor of Science with contact time, pH adjustment, coagulation, flocculation, sedimentation, granular

ine activated carbon filtration, UV/oxidation and disinfection, sodium hypochlorite

disinfection, clearwell storage, conversion to chloramines, and high service pumping.
Wastewater clarifiers, thickener, and centrifuge dewatering of solids, as well as a plant-
wide SCADA system, new medium voltage power supply, and an emergency generator
were also provided. Project Engineer

Lower Windsor Wastewater Treatment Plant Expansion, York Water Company,
Registrations/Certifications: Windsor, PA. The Lower Windsor WWTP is being expanded from .0875 to .175 MGD,
Professional Engineer likely via construction of a pre-packaged extended aeration plant by another firm.
oA - BH is providing any design phase services required to complete those portions of
the design not already provided or by contracted work already completed by York
Water. BH will also provide a QA/QC review of all the components in the overall plant
expansion and review and compare the extended aeration plant and a sequencing
batch reactor design, including an order of magnitude opinion of probable cost
comparison. Project Engineer

Years' Experience:

Professional Affiliations:
Water Environment Federatio
of PA

Hershey, West Shore, and Silver Spring Water Treatment Plant Disinfection
Improvements, PA American Water, Harrisburg, PA. BH provided design, bidding, and
construction phase services at PAWC'’s Hershey, Silver Spring, and West Shore water
treatment plants. Work at all three plants included demolition of the existing chlorine
gas facilities and replacement with bulk purchase sodium hypochlorite systems as well
as the installation of post-filter UV disinfection system to meet the LT2 regulations.

BH services included process design, electrical and instrumentation and control (1&C),
architectural, structural, mechanical, civil, geotechnical, and surveying. Civil Engineer

New Castle Water Treatment Plant LT2 Improvements, PA American Water,

New Castle, PA. Architecture and engineering services to design, bid, and provide
construction phase services for the addition of ultraviolet light disinfection, a new
filter and backwash pumps, and a new motor control center and emergency generator
for the New Castle Water Treatment Plant. Civil Engineer

15



rkraft
Text Box
15


Patrick ]. Patterson, PE
Mechanical/Plumbing Lead

Mr. Patterson is a Mechanical Engineer-with more than 12 years of experience in
designing and documenting mechanical systems. He is responsible for performing
HVAC load calculations, selecting and scheduling equipment, preparing construction
documents, sizing and designing plumbing, mechanical piping and ductwork systems,
preparing specifications, and verifying the installation of the designs. Mr. Patterson has
completed several projects pertaining to commercial office and administration, water
and wastewater plants, municipal maintenance shops, and courthouses.

Public Administration Facility, Hanover Borough, PA. Completed evaluation and
renovation of an existing commercial office building to create a centralized municipal
administration center. Work included HVAC and electrical upgrades, reconfigured
office layouts, accessibility improvements, structural adjustments, security
enhancements, and finish upgrades. Provided multi-discipline coordination for a full
building conversion that supports modern municipal workflow needs. Experience
directly aligns with renovation, system modernization, and program-driven space
planning required for specialized facilities. Mechanical Engineer

Walnut Street Water Treatment Plant Expansion, Columbia Water Company,

PA. Designed the expansion of a historic treatment facility from 3.0 to 6.0 MGD,
including new raw water intake and pumping, chemical feed systems, flocculation and
sedimentation basins, upgraded filtration, and a creative offsite clearwell solution.
Provided architectural integration within a historic district, mechanical ventilation
improvements, electrical service upgrades, standby power planning, and SCADA
modernization. Experience included complex renovation within constrained conditions
and technical building requirements for laboratory environments. Mechanical
Engineer

Ellwood Water Treatment Plant, Pennsylvania American Water, Wampum, PA. BH
designed, permitted, and provided construction services for a new 8 MGD WTP, with
expansion capacity to 16 MGD. Design included two buildings housing pretreatment
with contact time, pH adjustment, coagulation, flocculation, sedimentation, granular
activated carbon filtration, UV/oxidation and disinfection, sodium hypochlorite
disinfection, clearwell storage, conversion to chloramines, and high service pumping.
Wastewater clarifiers, thickener, and centrifuge dewatering of solids, as well as a plant-
wide SCADA system, new medium voltage power supply, and an emergency generator
were also provided. Mechanical Engineer

Hershey, West Shore, and Silver Spring Water Treatment Plant Disinfection
Improvements, PA American Water, Harrisburg, PA. BH provided design, bidding, and
construction phase services at PAWC'’s Hershey, Silver Spring, and West Shore water
treatment plants. Work at all three plants included demolition of the existing chlorine
gas facilities and replacement with bulk purchase sodium hypochlorite systems as well
as the installation of post-filter UV disinfection system to meet the LT2 regulations.

BH services included process design, electrical and instrumentation and control (1&C),
architectural, structural, mechanical, civil, geotechnical, and surveying. Mechanical
Engineer

New Castle Water Treatment Plant LT2 Improvements, PA American Water,

New Castle, PA. Architecture and engineering services to design, bid, and provide
construction phase services for the addition of ultraviolet light disinfection, a new
filter and backwash pumps, and a new motor control center and emergency generator
for the New Castle Water Treatment Plant. Mechanical Engineer

e 1]


rkraft
Text Box
16


Education:

Bachelor of Science,
Pennsylvania State
University, Harrisburg

Associate, YTI Career
Institute

Years’ Experience:
16

Michael F. Gobrecht Il
Mechanical/Plumbing Support

Mr. Gobrecht is experienced in the design of mechanical, electrical, and plumbing
(MEP) building systems. His abilities encompass all phases of MEP design for projects
from setting up initial meetings with clients to creating working construction bid
documents. His experience ranges from initial planning of MEP systems; to creating
and designing working drawings using applicable codes from IBC, IMC, IPC, IGC, IFC
and NFPA; to providing final construction bid documents, working with contractors on
RFls and shop drawings, and performing a final walkthrough of the building to ensure
that the client/owner gets the best product and services possible. His experience
includes building systems design of higher education, K-12 schools, hospitals, prisons,
industrial facilities, office buildings, automotive garages, residential townhouse
complexes, and manufacturing facilities.

Public Administration Facility, Hanover Borough, PA. Completed evaluation and
renovation of an existing commercial office building to create a centralized municipal
administration center. Work included HVAC and electrical upgrades, reconfigured
office layouts, accessibility improvements, structural adjustments, security
enhancements, and finish upgrades. Provided multi-discipline coordination for a full
building conversion that supports modern municipal workflow needs. Experience
directly aligns with renovation, system modernization, and program-driven space
planning required for specialized facilities. Mechanical Design

Walnut Street Water Treatment Plant Expansion, Columbia Water Company,

PA. Designed the expansion of a historic treatment facility from 3.0 to 6.0 MGD,
including new raw water intake and pumping, chemical feed systems, flocculation and
sedimentation basins, upgraded filtration, and a creative offsite clearwell solution.
Provided architectural integration within a historic district, mechanical ventilation
improvements, electrical service upgrades, standby power planning, and SCADA
modernization. Experience included complex renovation within constrained conditions
and technical building requirements similar to laboratory environments. Mechanical
Designer

Hershey, West Shore, and Silver Spring Water Treatment Plant Disinfection
Improvements, PA American Water, Harrisburg, PA. BH provided design, bidding, and
construction phase services at PAWC'’s Hershey, Silver Spring, and West Shore water
treatment plants. Work at all three plants included demolition of the existing chlorine
gas facilities and replacement with bulk purchase sodium hypochlorite systems as well
as the installation of post-filter UV disinfection system to meet the LT2 regulations.

BH services included process design, electrical and instrumentation and control (1&C),
architectural, structural, mechanical, civil, geotechnical, and surveying. Mechanical
Design

Ellwood Water Treatment Plant, Pennsylvania American Water, Wampum, PA. BH
designed, permitted, and provided construction services for a new 8 MGD WTP, with
expansion capacity to 16 MGD. Design included two buildings housing pretreatment
with contact time, pH adjustment, coagulation, flocculation, sedimentation, granular
activated carbon filtration, UV/oxidation and disinfection, sodium hypochlorite
disinfection, clearwell storage, conversion to chloramines, and high service pumping.
Wastewater clarifiers, thickener, and centrifuge dewatering of solids, as well as a plant-
wide SCADA system, new medium voltage power supply, and an emergency generator
were also provided. Mechanical Engineer

17


rkraft
Text Box
17


Education:

Bachelor of Science,
Electronics and Computer
Engineering Technology
Pennsylvania College of
Technology

Registrations/
Certifications:
Professional Engineer: DE

Years’ Experience:
15

Casey L. Miller, PE

Electrical Lead

Mr. Miller has more than 15 years of experience in electrical engineering. He is
responsible for designing complete electrical projects in the water/wastewater fields
ranging from wells and pump stations to large water and wastewater treatment
plants. He is also responsible for designing electrical systems for commercial
facilities projects. Along with designing, he provides building modeling using Revit,
drafting, electrical specification writing, electrical design, and construction services.
He specializes in low voltage power distribution, power system analysis, lighting
(including interior, exterior, and emergency), network and communication systems,
process control and SCADA systems, and instrumentation.

Public Administration Facility, Hanover Borough, PA. Completed evaluation and
renovation of an existing commercial office building to create a centralized municipal
administration center. Work included HVAC and electrical upgrades, reconfigured
office layouts, accessibility improvements, structural adjustments, security
enhancements, and finish upgrades. Provided multi-discipline coordination for a full
building conversion that supports modern municipal workflow needs. Experience
directly aligns with renovation, system modernization, and program-driven space
planning required for specialized facilities. Electrical Engineer

Water & Wastewater Administration Building Renovation, City of Hagerstown,
Hagerstown, MD. Buchart Horn (BH) is providing design services for the renovation
of the City of Hagerstown Wastewater Division’s three-level Administration Facility.
Work includes installation of a new elevator within an existing masonry shaft, safety
system upgrades, finish improvements, and lighting updates on the main floor.

The lower level will receive restroom accessibility modifications, HVAC upgrades,
and select wall changes, while the unfinished upper level will be fully built out with
new room layouts and complete MEP systems. The project enhances accessibility,
functionality, and efficiency across all floors of the facility. Electrical Engineer

Walnut Street Water Treatment Plant Expansion, Columbia Water Company,

PA. Designed the expansion of a historic treatment facility from 3.0 to 6.0 MGD,
including new raw water intake and pumping, chemical feed systems, flocculation
and sedimentation basins, upgraded filtration, and a creative offsite clearwell
solution. Provided architectural integration within a historic district, mechanical
ventilation improvements, electrical service upgrades, standby power planning, and
SCADA modernization. Experience included complex renovation within constrained
conditions and technical building requirements similar to laboratory environments.
Electrical Engineer

Hershey, West Shore, and Silver Spring Water Treatment Plant Disinfection
Improvements, PA American Water, Harrisburg, PA. BH provided design, bidding, and
construction phase services at PAWC'’s Hershey, Silver Spring, and West Shore water
treatment plants. Electrical Engineer

Ellwood Water Treatment Plant, Pennsylvania American Water, Wampum, PA. BH
designed, permitted, and provided construction services for a new 8 MGD WTP, with
expansion capacity to 16 MGD. Design included two buildings housing pretreatment
with contact time, pH adjustment, coagulation, flocculation, sedimentation, granular
activated carbon filtration, UV/oxidation and disinfection, sodium hypochlorite
disinfection, clearwell storage, conversion to chloramines, and high service pumping.
Wastewater clarifiers, thickener, and centrifuge dewatering of solids, as well as a
plant-wide SCADA system, new medium voltage power supply, and an emergency
generator were also provided. Electrical Engineer

18



rkraft
Text Box
18


Olivia Goebel, EIT

Electrical Support

Ms. Goebel is a highly capable Electrical Engineer - Intern currently studying for

a bachelor’s degree in engineering, with a focus in electrical engineering. She is
growing her skill-sets and gaining valuable experience by providing electrical design
support on multiple Architectural, Transportation, and Water Resource projects. Her
affiliation with professional organizations such as the Society of Women Engineers has
strengthened her motivations to become a licensed professional engineer.

Public Administration Facility, Hanover Borough, PA. Completed evaluation and
renovation of an existing commercial office building to create a centralized municipal
administration center. Work included HVAC and electrical upgrades, reconfigured
office layouts, accessibility improvements, structural adjustments, security
enhancements, and finish upgrades. Provided multi-discipline coordination for a

full building conversion that supports modern municipal workflow needs. Electrical
Support

New Castle Water Treatment Plant LT2 Improvements, PA American Water,

New Castle, PA. Architecture and engineering services to design, bid, and provide
construction phase services for the addition of ultraviolet light disinfection, a new
filter and backwash pumps, and a new motor control center and emergency generator
for the New Castle Water Treatment Plant. Electrical Support

Hebb Road Pump Station #33 Design, City of Hagerstown, Hagerstown, MD. BBuchart
Horn Inc. was tasked by the City of Hagerstown to undertake a comprehensive project
involving the replacement of Pump Station #9 (PS9) with the new Pump Station #33
(PS33), inclusive of an associated gravity sewer extension and forcemain piping.
Located at the intersection of Dual Highway and Day Road, PS9 had reached the end
of its useful life, boasting a buried steel enclosure configuration as a dry well/wet well
station and two dry pit horizontal pumps, each with a pump capacity of approximately
265 gpm. In light of the station’s existing limitations, a replacement was deemed
necessary, resulting in the construction of PS33 along Hebb Road, approximately
2,500 feet west of PS9. The project’s design parameters included accommodating an
average daily base flow of 90,000 gpd at the existing pump station and providing PS33
with a design average daily flow capacity of 504,000 gpd or 350 gpm, in compliance
with Maryland Department of the Environment (MDE) and the Ten State Standards

for wastewater design. Additionally, the project involved the construction of a gravity
sewer system, including a horizontal boring across Route 40 (Dual Highway), and a
parallel forcemain to connect with the existing gravity sewer along Dual Highway.
Electrical Support

Denver Plant WWTF Design and Construction, HRI, Inc., Denver, PA. Buchart Horn,
Inc., in partnership with HRI, is delivering a Design-Build Wastewater Treatment
Facility (WWTF) for a confidential client to reduce effluent Oil and Grease (FOG)
concentrations below the permitted limit of 100 mg/L. The facility will treat combined
sanitary and process wastewater flows averaging 39,000 gpd, with a peak of 100,000
gpd, and will incorporate the Clean Water Technologies GEM System 75 as a potential
alternative to conventional DAF systems. The new WWTF will include a 67,000-gallon
wet well, dual 70 gpm dry pit pumps, sludge production capability of at least 5%
solids, and housing for chemical, sludge, and control equipment within a new building
near the existing lift station. The building will match the client’s existing architectural
standards, with consideration given to CMU cavity wall or pre-engineered systems,
and will comply with FM Global fire protection standards. Additional features include
electrical service integration with the existing plant, SCADA connectivity, standby
natural gas generator, and security measures such as video surveillance and keyed

access. Electrical Support
" (=l


rkraft
Text Box
19


David W. Shirk, PE

Environmental Lab Design;Water/Wastewater Support

Mr. Shirk has project experience with sewerage facilities evaluation and planning,
sewer system design, and manhole and sewer rehabilitation and relining. His
experience includes hydraulic modeling, pump station evaluation, database
development, GIS development, and both GPS and conventional survey work. He has
also managed the evaluation and upgrade of pump stations, wastewater treatment
facilities and collection systems, production of contract documents, permit
applications, and the development of Geographic Information Systems for water,
wastewater and transportation infrastructure.

Hershey, West Shore, and Silver Spring Water Treatment Plant Disinfection
Improvements, PA American Water, Harrisburg, PA. BH provided design, bidding, and
construction phase services at PAWC'’s Hershey, Silver Spring, and West Shore water
treatment plants. Work at all three plants included demolition of the existing chlorine
gas facilities and replacement with bulk purchase sodium hypochlorite systems as well
as the installation of post-filter UV disinfection system to meet the LT2 regulations.

BH services included process design, electrical and instrumentation and control (1&C),
architectural, structural, mechanical, civil, geotechnical, and surveying. Engineer

Wastewater Treatment Plant Upgrade and Expansion, Gettysburg Municipal
Authority, PA. Gettysburg Municipal Authority expanded its wastewater treatment
capacity from 2.45 to 3.0 MGD to support regional growth. The project converted
aging oxidation ditches and equalization tanks into modern BNR and SBR processes,
added new headworks and a 1,000 kW generator, and upgraded the plant with
new 13.2 kV electrical service and a fully integrated SCADA/PCS system. BH also
provided full-time construction management to keep the plant operational through
construction. The improvements increased treatment capacity by 20 percent while
saving costs through reuse of existing structures. Project Engineer

Combined Pump Station Improvements, Valley Forge Sewer Authority,
Phoenixville, PA. This project includes improvements to the Valley Creek Pump
Station, Pothouse Road Pump Station, and the Perkiomen Pump Station. The current
assumption for the Valley Creek PS is that the existing wet well is structurally

sound and that the pumps, piping, valves and valve vault will need to be replaced.
The layout of the valve vault and piping for the existing flow meter may be

causing unneeded head losses. The watertight vault lids, junction boxes and steel
components of the system have heavy rust and are in need of replacement. The
new Valley Creek pumps which have to pump against higher head conditions will
likely be larger. This will require a higher input power and may require updates to
the electrical service, controls, upgrade of the generator and wiring between the
electrical service and pump station. The existing Pothouse Road PS has an engine
driven pump placed over the wet well where a standby generator was previously
installed. The engine driven pump serves as a third pump during peak flow
conditions, and it is designed to pump the peak load of the PS. The Authority would
like to install a permanent third pump with complete integration to the PS control
system. The Perkiomen PS is located in the 100-year flood plain near the VFSA
Administration Building. The PS is to be upgraded to provide an access as well as
ventilation system that is above the 100-year flood plain.


rkraft
Text Box
20


David E. Highfield, PE

Water/Wastewater Engineering